10/12/20

ATEWISSY INNOW 3INIONT SZl6/Z16
ATIVHIV 'IXST—S SlUlElk d

v ‘A3d
¢cOCan

Jant 133X

ANNOY9 3INION3 e

L0O—+00



S-12XL AIRAILE - 912/912S ENGINE MOUNT ASSEMBLY

PAGE 004-02/912

# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Bolt ANG-23A 4
2. 1/8" Aluminum Washer EG-AW 10
3. Barry Mount 22001 6
4. 10MM Bolt M10 X 35 4
5. 10MM Loc Washer 945-753 4
6. 912 Mount Angle KPPWO0057 2
7. 1/4" Bolt AN4-24A 2
8. 1/4" Thin Washer AN960-416L 4
9. AFT Mount Strap EG-912-AMS 1
10. Forward Mount Strap KPPW0210 1
11. 5/16" Tensile Nut * AN365-524A 0
12. 1/4" Tensile Nut AN365-428A 2
13. 1/4" Thick Washer * AN960-416 0
14. 912 Mount Angle, LH * KPPWO0035-L 0
15. 912 Mount Angle, RH * KPPWO0035-R 0
16. 5/16" Thin Washer * AN960-516L 0
17. 3/8" Tensile Nut AN363-624A 6
18. Torsion Strut KPPWO0044 2
19. 5/16" Bolt * AN5-32A 0
20. 5/16" Bolt * AN5-10A 0
21. 1/4" Bolt * AN4-32A 0
22. 3/16" Bolt AN3-10A 2
23. 3/16" Shear Nut AN364-1032A 2
24. 3/16" Thin Washer AN960-10L 2
25. Torsion Strut End Fitting EG-912-TSFF 2
26. Low Profile Bolt ANG6-23ALP 2
27 . Stainless Steel U Bracket * SU-118 0
28. 1/4" Shear Nut AN364-428A 2

*Referenced from 912 Super Structure.

2/21/2007



HNIONH S'I[1 2lo / TNZ216 LLOZ/SL/LL
HTIVHIV "IXZl—S SWUILsk dJ

SN ¢l XVLIO0d Ol Sd343d SCL6 *x
1N ¢l XV1I0d Ol Sd443d 2Ll6 «

g 'A3d
SCOCdN

aQ

dAnd 13Nn4
3ant 133M

¢l

¢l6/€0-v00



S-12XL AIRAILE - 912/912S ENGINE, THROTTLE/FUEL HOOK UPS

004-04/912

# DESCRIPTION PART NUMBER QUANTITY
1. Air Filter, K & N (503/582 filter) EG-AF 2
2. 63MM Clamp * EG-AF-CLAMP 0
3. 3/16" Bolt AN3-7A 2
4. Choke Cable Guide ** EG-EG-912-1 0
5. Throttle Cable Mount, 912, LH EG-TCM-L 1
5. Throttle Cable Mount, 912, RH EG-TCM-R 1
6. Throttle Cable EG-CAB-12 2
7. Wire Stop Screw ** EG-EG-912-2 0
8. 3/16" Thick Washer AN960-10 6
9. 3/16" Shear Nut AN364-1032A 2
10. Throttle Adjust Ferrule ** EG-EG-912-3 0
11. 1/8" Ferrule Nut ** EG-EG-912-4 0
12. Reducer AN919-6D 1
13. Cable Housing EG-T-CAB-H 28 ft
14. Cable Conduit Ferrule 2394 3
15. Double Choke Cable Stop CK-DCS 1
16. Choke Mixer Plate KPPWO0076 1
17. Wire Swivel/Screw Stop 2361 5
18. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 6
19. Choke Cable Stop CK-CS 1
20. Choke Assembly Nut *** 4-336-1 0
21. Choke Assembly Washer *** 4-336-2 0
22 . Pull Choke Mount CK-MT 1
23. Choke Assembly 4-336 1
24 . Cable Ferrule Cap ENDCAP-12000 8
25. 1/4" Hose Fitting 30682-4-4 1
26. Bushing BPBK0018 1
27 . 1/4" Thick Washer AN960-416 4
28. 912 Engine **** EG-EG-912 0
29. Choke Cable BC-105 2
30. Small Hose Clamp 5-6202 1

*Supplied with air filter.
*Supplied with engine.
**Supplied with choke assembly

dBase Page #: 12X006-4 9/1/2010



€0/€2/10

s SIS

— ATdWASSYV LSNVHXA

HIIVHIV TIXcl

1o

0COCdN

G-¥00



PAGE 004-06/912
S-12XL AIRAILE - 912/912S EXHAUST ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. 912 Muffler, S-12, S-18 KPEX0058 1
2. 1/4" Thick Washer AN960-416 6
3. §-12, $18 Forward Lower Manifold, LH KPEX0059 1
4. 5-12, S-18 AFT Lower Manifold KPEX0061 1
5. 8-12, 5-18 Forward Lower Manifold, RH KPEX0060 1
6. S-12, S-18 AFT Upper Manifold KPEX0062 2
7. Rubber isolator EG-RI 2
8. Muffler Mount Angle KPEX0010 1
9. 6 MM Loc Washer * ANS935-416L 0
10. 6 MM Nut * 6MM NUT 0
11. Safety Wire SAFETY WIRE 0 ft
12. 6MM x 16MM Bolt M6X16 BOLT 2
13. Loctite Blue LOC-TITE 0
14. 8-12, S-18 Forward Upper Manifold KPEX0063 2
15. 1/8" Aluminum Washer EG-AW 2
16. S-12, S-18 AFT Lower Manifold, LH KPEX0066 1

*Supplied with rubber isolator.

2/21/2003



ALva

¥C0OCAN
# DNIMVIA TVANVI

L10z/SL/LL

|

SUEe I

ANVHIV S-S

vSn

oy} ur spej

ROUTE TO TRAILING
EDGE OF WING N
THEN INTO FUSELAGE

(BOTH SIDES)

"Y' MUST BE

AT LEAST 247
BELOW WING

ROUTE
ouT
BELLY

OF
AIRCRAFT

‘SHION
‘HOVd,

60—%0

|

INIONS ZL(SJ

IIVIAA
‘NOLLOHES

W3LSAS 13N4 CLl6

L‘IVOIHLOH‘IH ANV ‘NOILVINIANYLISNI

FMNVL ONIM IvNAd —

Ve

FUEL MIXER BLOCK MOUNTS

OUTSIDE LOWER CABANE N




S-12XL AIRAILE - 912/912S FUEL SYSTEM

DUAL WING TANKS

004-10/912

# DESCRIPTION PART NUMBER QUANTITY
1. Line Clamp, 3/8" FS-LCL 3/8 5
2. 1/4" Black Fuel Line KSFS0002 50 ft
3. Zip Ties ZIP TIES 10
4. 1/4" Clear Fuel Line KSFS0008 3 ft
5. Straight Withdrawal Fitting 8330 3
6. Line Clamp, 5/16" ID FS-LCL 5/161D 8
7. 1/4" x 1/4" 90 Fitting 7-11044 2
8. Coil Wrap 1/2 SPIRAL LOOM 1 ft
9. Fuel Filter> e 0
10. Fuel Shut Off Valve FS-S-OFF 1
11. 90 Withdrawal Fitting 8342 2
12. Fuel Mixer Block FS-FMB 1
13. Sump Drain Valve 8336 1
14. 8 x 32 Bolt AN526-832R16 1
15. Loctite Blue ** LOC-TITE 0
16. 8 x 32 Nut AN364-832A 1
17. 1" Cushioned Tube Clamp MS21919-DG16 1
18. Fuel Line "Y" Connector 8345 2
19. 3/8" Loop Clamp KSHWO0015 2
20. #6 Small Pan Head Screw 6RX1/2 PHS 2
21. Small Hose Clamp 5-6202 3
22. Line Clamp, 1/2" FS-LCL 1/2 14
23. 1/4" Blue Fuel Line FS-FL 1ft

* Refer to ROTAX for recommended part

** Builder Provided

dBase Page #: 12X006-10

11/15/2011



910¢/81/20

IF NOT INSTALLING OIL COOLER
ROUTE DIRECTLY TO OIL PUMP /

TO OIL PUMP
(BELOW GEAR BOX)

T 0IL PICKUP, ROUTE
OIL LINE TO TOP
FITTINGS ON COOLER

NA/

/moc._.m ouT

BELLY OF
AIRCRAFT

I~~~

=0

RRAAEIMIES 5—12XL AIRAILE

912 /912S OIL TANK &
OPTIONAL COOLER INSTALLATION

18 REMOVE MOUNT TABS
~ (FOUR PLACES)

/

/

VJ_
/\_rmo

/,/\ﬂ 15

/—___/

OIL RETURN 12
FROM BOTTOM o4
OF ENGINE W@

25 MD2021

d— REV. B

L1-¥0

8

COOLANT

OIL TANK
MOUNT

PLACE CLAMPS THROUGH ANGLES AS
SHOWN, TO HOLD OIL TANK




S-12XL AIRAILE - 912/912S OIL TANK & MOUNT

Oil Tank and Optional Cooler Installation

004-12/912

# DESCRIPTION PART NUMBER QUANTITY
1. Hose Clamp 5-5288 2
2. Oil Tank Mount, RH KPPWO0047-R 1
3. 3/16" Shear Nut AN364-1032A 2
4 . Oil Tank Mount, LH KPPWO0047-L 1
5. 3/16" Thick Washer AN960-10 2
6. 3/16" Bolt AN3-25A 2
7 . Straight Fitting KSPW0026 1
8. Oil Line KSPWO0080 6 ft
9. 90 Degree Fitting - Long KSPW0082 1
10. Safety wire e 0
11. 5/16" Overflow Hose EGCS-OFH 72 in
12. 3/16" Bolt * AN3-4A 8
13. Loctite Blue LOC-TITE 0
14 . 3/16" Thin Washer * AN960-10L 8
15. Oil Cooler Mount Bracket * KPPW0191 2
16 . Upper Bracket Mount - Qil Cooler * KPPWO0071 1
17 . .093 Silicone Sheet * KPPW0254 2
18. Threaded Bushing-Oil Cooler * KPPW0192 4
19. Small Oil Cooler * 20708 1
20. Lower Bracket Mount - Oil Cooler * KPPWO0072 1
21. 90 Degree Fitting KSPW0002 2
22 . Straight Fitting * KSPW0026 1
23. 90 Degree Fitting * KSPW0002 1
24 . Banjo Fitting KSPW0083 1
25. Banjo Bolt- M16 x 1.5 x 28 940-878 1
26. Gasket Ring - 16 x 22 430-622 2
*Qptional.

dBase Page #:

12X006-12

9/1/2010



86/G2/60

AHNSOTONY "IVILIVd d0

O0d —INITN WHLSAS ONI'TOOD <216
ATIVIIV 2l—s SUULsikd

v 'A3d
CECLAN

J3I¥HL NV OML
SNOILVLS N3midg
STVNOOVIG WOLLO8

39NL SSOND WOLLOY —

4N04 NOILVLS

ol ;
dNNd YILVM gz\\\ A
0L ONILLZ INVI00D QV3H LI N vl Y
¥3IANITAD "OM3 WOY¥4 3SOH ARy ) o
HOLVIQYY Q3dvHS LS, 3LN0¥
"INNOW AYYVE ¥v3T10 Ol gL
9" ¢l ,ﬁ\
8- AP vl
L < T~ g
— Cl— Y 4 Ll /
° cL g 9L _~
vz~ \o"’ 6 L
9//%\ e 2" \
8
9 g
o o
-~ 2 ~
dNd ¥3LVM Ol . = e, v
— R -
N ~dNVID A¥IA0D3Y
27 HONOYHL dWV10

%NY1 NOISNVAX3/¥31114 oL 311108 10 30v1

gL-v00



S-12XL AIRAILE - 912 COOLING SYSTEM

MINI-POD OR PARTIAL ENCLOSURE

004-14

# DESCRIPTION PART NUMBER QUANTITY
1. Zip Ties ZIP TIES 8
2. Line Clamp, 1/2" FS-LCL 1/2 2
3. 5/16" Overflow Hose EGCS-OFH 24 in
4. 1/4" Blue Fuel Line FS-FL 6 ft
5. Line Clamp, 3/8" FS-LCL 3/8 1
6. Hose Clamp, 1 1/2" 5-5216 10
7. Pre-Formed Radiator "S" Hose KSPW0025 2
8. 1" Radiator Hose RADIATOR HOSE 5 ft
9. Coolant Recovery Bottle EGCS-CRB 1
10. Qil Bottle * EG-EG-912-5 1
11. Coolant Recovery Clamp KPPWO0058 1
12. 3/16" Shear Nut AN364-1032A 6
13. 1" Cushioned Tube Clamp MS21919-DG16 4
14. 3/16" Bolt AN3-5A 2
15. 1" Coolant Tube EGCS-32 2
16. 1" Black Foam Tape KSAC0011 1ft
17. Radiator Top Panel KPPWO0048 1
18. Radiator EGCS-RAD 1
19. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 10
20. 1/8" Small Brass Washer AN960-B4 12
21. Reducer Coupler EGCS-RC 2
22. Hose Clamp, 1 3/4" 5-5220 4
23. 1 1/4" Radiator Hose EGCS-RHOSE 2
24. 90 Aluminum Elbow EGCS-ALUM-90 1
25. 3/16" Thin Washer AN960-10L 6
26. 3/16" Nut Plate K-1000-3 4
27. Radiator/Boom Seal KPPWO0049 1
28. 3/16" Bolt AN3-4A 4
29. 3/32" Aluminum Pop Rivet 40APR1/8 8
30. Short Style Cooling Scoop EGCS-SSCOOP 1
31. Rubber Edging X1011 36 in
32. 3/16" Plastic Washer PW-3 20
33, 3/16" Bolt AN3-6A 4
34, 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 12
*Referenced from 912 engine.
dBase Page #: 006-14

10/19/98



86/5¢/60

AdNSOTONA

TIOd WHLSAS ONITTO0D <16
ATIVEIV ¢l -5 SlUULaied

¥ A3 : 1 e
¥ CGCAN

J3I¥HL ® OML
SNOIVLS N33mL38
SIVNQOVIQ WOL108

38NL SS0HD WOLL08
¥N04 NOILVLS __——__——Q(b
-

@” "
9/$ el \
sL—" \
S T ’
\"‘\
gl\.\ o vl b 17/
dANd ¥ILVM 2~ gy e
OL ONILLI4 INVIO0D QV3H . 9
¥IONITAD "OM4 WOM4 3SOH _—
YOLVIOYY Q3dVHS S, 3LNOY g~ ol Sl P
INNOW A¥YYE ¥Y31D OL o QZ\\\‘\ \vL/@v
9/@ Clom %" s
L - N2 1 e
ve L g ‘o
— % Z/ \
9 . — .
99//,,—" S S
e
z”’ 8
dANd ¥3LVM Ol = AN Ny
9\-—. . ’»‘.
jog ~INVID AYIA0D3Y

- 77 HONOYHL JWVID
311108 10 33v7

-

YINVL NOISNVeX3/y3 714 0L

S1-¥00



S-12XL AIRAILE - 912 COOLING SYSTEM

FULL ENCLOSURE

004-16

# DESCRIPTION PART NUMBER QUANTITY
1. Zip Ties ZIP TIES 8
2. Line Clamp, 1/2" FS-LCL 1/2 2
3. 5/16" Overflow Hose EGCS-OFH 24 in
4. 1/4" Blue Fuel Line FS-FL 6 ft
5. Line Clamp, 3/8" FS-LCL 3/8 1
6. Hose Clamp, 1 1/2" 5-5216 10
7. Pre-Formed Radiator "S" Hose KSPW0025 2
8. 1" Radiator Hose RADIATOR HOSE 5ft
9. Coolant Recovery Bottle EGCS-CRB 1
10. Oil Bottle * EG-EG-912-5 1
11. Coolant Recovery Clamp KPPWO0058 1
12. 3/16" Shear Nut AN364-1032A 6
13. 1" Cushioned Tube Clamp MS21919-DG16 4
14. 3/16" Bolt AN3-5A 2
15. 1" Coolant Tube EGCS-32 2
16. 1" Biack Foam Tape KSAC0011 1ft
17. Radiator EGCS-RAD 1
18. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 19
19. Radiator Scoop - Bottom Panel KPPWO0069 1
20. Radiator/Boom Seal KPPWO0049 1
21. Reducer Coupler EGCS-RC 2
22. Hose Clamp, 1 3/4" 5-5220 4
23. 1 1/4" Radiator Hose EGCS-RHOSE 2
24. 90 Aluminum Elbow EGCS-ALUM-90 1
25. 3/16" Thin Washer AN960-10L 6
26. 3/16" Nut Plate K-1000-3 4
27. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 12
28. 3/16" Bolt AN3-4A 4
29. 3/32" Aluminum Pop Rivet 40APR1/8 8
30. Radiator Scoop - Side Panel - LH KPPWO0070-L 1
30. Radiator Scoop - Side Panel - RH KPPWO0070-R 1
31. Rubber Edging X1011 48 in
32. 3/16" Plastic Washer PW-3 20
33. 3/16" Bolt AN3-6A 4
“Referenced from 912 engine.
dBase Page #: 006-26

10/19/98



01L02/£0/¢0

0% O TVOIdLOATH ANV SLNANNHLSNI
A TIVAIV "IXcl—S SUWUER Y

ANIONT NO ¥3AN3S
ANV aNNOYo 0L

ANION3 NO
43AN3S OL

YIAN3S Q@3NddNS XVLIOY HLIM MYOM LON TIM 39NVO JF¥NSS3dd 110 OdA 310N

/

d3asn 39NvO NO ONION3Id3d AYVA TIIM ONIEIM 3JdNSS3dd 110

INIONI HLIM S3IN0J
Y3IAN3IS 3JHNSSIdd 10

/
ANIONT 216
404 ONILIIS
HOLIMS ™ did
1¥vIS—140S
04 /LIS
SNOILOANNOD ﬂ —
VI3a HOVL OGA L
6¢c al 3zis
¥ POIS NENVEN:!
gl oc yo4
ANION3 z / / TVNNYIN
HLM 3IWNOD ] g ~©@ © NoILVTIVISNI i
SHOLOANNOD ) L2927 ® XVIOM OL
7 390 | AT T 91 o Y34 a—
HOVL 3HL WO¥J ~z. P-4
JAITIS MOV . -
F1ONIS VNI =
34V STHIM HOVL =
Al HL08
Y had ANIONT WOXA
ANIONT HUM
P ANIONI HLIM S3AIM MOTIIA i
\’vZ N 6l \6L = N 7
61l — _9g el
+H
, el
6l
6l
> r—=o|ll
IH | I
/
zz g
G
N\ NN
£l GZx

4v3IO NIVN 33S
ONRIIVA 937 ¥v3O
HY NI d430N3S

d307INg A9 J3ININY3L3A 39
Ol S3IHOLIMS % S¥3IMVIYE«

TIVISNI OL
OILVIS/10Ld OL ¥3434

NOILO3S ONIM OL

|
|
1| fa] I =—
¥3434 ONLINNOW ¥O4 |
39Nv9 e Q3ddind3 4l |
1VO HLIM YIANOJSNVAL Ol |

d3dnoNI

('IVNJ.dO) (v3a oL y343y) 61
1v0 WdY
4%
el |
| Z16/L1—%00

SSN8 ANNOYO




S-12XL AIRAILE -912/912S INSTRUMENTS & ELECTRICAL

004-18/912

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter - VDO * KSPWO0022 0
2. Vertical Speed Indicator - Feet per Minute * KSAV0008 0
2. Vertical Speed Indicator - Meters per Second * KSAV0009 0
3. Altimeter with Window * KSAV0002 0
3. Altimeter with Millibar - Metric * KSAV0003 0
3. Altimeter * KSAV0001 0
4 . Air Speed Indicator, 0-120 * KSAV0004 0
5. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
6. Oil Pressure Gauge* e 0
7 . Oil Temperature Gauge - VDO * ** KSPWO0017 0
8. RPM Gauge - VDO * KSPWO0028 0
9. Cylinder Head Temperature Gauge * ** KSPWO0017 0
12. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 16
13. 12 Gauge Wire* e 0
14 . Line Clamp, 3/8" FS-LCL 3/8 2
15. 1/4" Blue Fuel Line FS-FL 8
17. Solenoid **** e 0
18. Regulator/Rectifier **** 0
19. 14 Gauge Wire e 0
20. Outside Air Temp Gauge Kit - VDO * KSIP0009 0
21. Voltmeter - VDO * KSES0009 0
22. Battery*>* e 0
23. Ignition Switch KSES0027 1
24 . 2 Plex 20 Gauge Wire* e 0
25. Master Switch* 0
26. 1/4" Bolt AN4-10A 1
27 . 1/4" Steel Shear Nut AN364-428C 1
28. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 3
29. 3/16" Bolt AN3-5A 2
30. 3/16" Thin Washer AN960-10L 2
31. 3/16" Rivet Nut MS27130-A25K 2
32. BussBar* AMW 636 0
33. Hour Meter Relay Assembly KAES0016 1
34 . Capacitor - 22,000 microFarad / 25V* IP-7132 0

*QOptional or builder supplied **Oil Temperature and CHT use the same type of gauge.

***Referenced from 912 battery box installation.

****Supplied with engine.
dBase Page #: 12X006-16

9/16/2010



004-19/912
S-12XL AIRAILE - THIS PAGE INTENTIONALLY LEFT BLANK
THIS PAGE INTENTIONALLY LEFT BLANK

# DESCRIPTION PART NUMBER QUANTITY

1. IntentionalyBlank 0

dBase Page #: 12X006-17 9/1/2010



00/.0/€0

NOILVTIVLSNI X004 AdHLLVE <16
ATIVHIV ¢cl—S SlUlslied

vV 'AJd
LOOZAaN

¢ NOIViS ~~
SSN¥L VIS

L—xx

J0v13AsSnd OL aNNQYD

QIONTTOS ¥3Ldvis Ol

02-¥00



S-12XL AIRAILE - 912/912S BATTERY BOX INSTALLATION

# _DESCRIPTION

PAGE 004-21/912

PART NUMBER QUANTITY

JE O R Y
H LN -

*Referenced from 912 Instruments & Electrical.

N
OWONOAO D WN

. 4 Gauge Eye Cable Terminal *
. 4 Gauge Battery Cable, Black Wire *

Battery Box Mount Plate
Battery

Battery Box Support Angle
3/18" Shear Nut

3/16" Thick Washer

3/4" Cushioned Tube Clamp
Battery Box Front Plate

. Battery Bar

. Small Cotter Pin

. 3/16" Bolt

. 1/8" Aluminum Pop Rivet - Cherry Q
. 5/8" Cushioned Tube Clamp

4 GA CABLE LUG
4 GA WIRE/BLACK
BAT-BOX-2
PS12150-NB
BAT-BOX-3
AN364-1032A
ANS60-10
MS21919-DG12
BAT-BOX-1
BAT-BAR-503/582
MS24665-134
AN3-3A

AAPQ-42
MS21919-DG10

=

—
NN a2 NN 200

1/26/04



vsn

ayy ur apepy

ATIVHIV c1—-S

00/¢2/¢t '

Jiva

SLUERY

1902aNW
# ONINVHO TVANYA

[}
¥l \
LN¥LS QNVMNO3 OL ONNO¥O -I|||o=———/

INNON 1HAN "AYN OL ONNOYO

N

Ql\

]

JHIM ONNOYD XIvV8

X08
380¥1S

/Ol L
T\ \

%

gL~

’\\%
3HIM ONNOYO ¥Iv1a

|lli+ 1nas quwmeios oL annoxo

S3ym — INNOW 380¥LS OSTV 33S

INNOW 1HOIM "AYN 01 ONNOYO

[0

[LL-

4

JYUIM H3M0d 03N
318v2d 3804LS HM-¢€
RM ANNONO 3INTB
JHIM ¥3M0d 3NT8

JHIM ¥3IMOdJ Q3
318v0 380MLS WM-¢
3Y¥IM ANNCYS 3INT8
¥ ¥IMOJ 3N78

H341LD3H/H0LVINSD3Y WOMA
JyIM LOH OINI 3¥im 331
‘18VIS JIRLDIII-NON 4i

£ \
e L

ik

\

~
—

(

OILVN3IHOS W3LSAS 380d41S

nvisd

tIVOIHlDTIB ANV ‘NOILVLINIANNYLSNI

‘INIONI Z16

‘S3LON

‘NOLLOIS

9¢-%0
Fovd




004-27

S-12XL AIRAILE - 912 STROBE SYSTEM SCHEMATIC

# DESCRIPTION PART NUMBER QUANTITY

1. Key Start Switch * 256 0

2. Switch MS35058-22 2

3. 14 Gauge Eye Terminal, Biue 5/32" KSES0003 4

4. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 3

5. 14 Gauge Red Wire 14 GA WIRE/RED 8 ft

6. 14 Gauge, In Line Fuse Holder KSES0019 2

7. 15 AMP Fuse KSES0020-15 1

8. Terminal Y Connector, Brass IP-YC 1

9. 14 Gauge Female Spade Terminal, Blue IP-7128 6
10. 14 Gauge Male Spade Terminal, Blue IP-7126 3
11. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 50 ft
12. Whelen Installation & Cable HD-60 1
13. 14 Gauge Splice, Butt Connector 1P-7132 4
14. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
15. Navigation Light Tip Mount ** NAV-TIP-MT 0
16. Whelen Left Strobe Light ** AB00-PR 0
17. Whelen Right Strobe Light ** ABQ0-PG 0
18. Whelen Strobe Light Power Supply A413A, HDA-DF 1
19. 10 AMP Fuse KSES0020-10 1
*Referenced from Instruments & Electrical.
**Referenced from Strobe Mount.

dBase Page #: 006-24

7/27/00





